

SAMPLE

Roll No.	#1
Date:	4/9/2008
Product No.	M283
Lot No.	M687350

**Hypalon Quality Surveillance Report
Reinforced Sheet**

Test Property	Method	Minimum Required	Actual Results					Obtained Results	Pass/Fail
			Sample Number						
			1	2	3	4	5		
Low Temperature Brittleness	ASTM D-2136	No Cracks	PASS	PASS	PASS	PASS	PASS	PASS	PASS
Breaking Strength, lbs. Machine Direction	ASTM D-751 Grab Method	225	282	286	286	284	290	286	Pass
		Cross Machine Direction	225	321	330	323	323	321	324
Elongation @ Break, % Machine Direction	ASTM D-751 Grab Method	50	82	97	87	87	94	89	Pass
		Cross Machine Direction	50	87	83	110	94	110	97
Tear Strength, lbs Machine Direction	ASTM D-751 Tongue Tear	75	119	101	97	110	117	109	Pass
		Cross Machine Direction	75	84	84	84	87	78	83
Hydrostatic Resistance, lbs	ASTM D-751 Method A	300	425	425	425	430	425	426	Pass
Puncture Resistance, lbs	FTMS 101B Method 2031	200	229	255	238	247	277	249	Pass
Dimensional Stability, % Max	ASTM D1204 (1 hr. @ 212F)	2	with across					1	Pass
			0.9	0.5					

Laboratory Technician: Paul Cyprien
Date: 4/9/2008

SAMPLE

SAMPLE